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Report No. : FG411111B
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 630.000 MHz 100.000 kHz 614.43072 MHz -57.62 dBm -44.62 dB 30,000 MHz 630.000 MHz 100.000 kHz 613.38080 MHz -57.80 dBm -44.80 dB
725.000 MHz 1.000 GHz 100.000 kHz 971.38020 MHz -56.98 dBm -43,98 dB 725,000 MHz 1,000 GHz 100.000 kHz 982.97809 MHz -56.93 dBm -43,93 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -45.87 dBm -32.87 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.41115 GHz -45.24 dBm -32.24 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.92526 GHz -41.68 dBm -28.68 dB 3.000 GHz 7,000 GHz 1.000 MHz 5.95126 GHz -41,32 dBm -28.82 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.71907 GHz -41.95 dBm -28.95 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.90877 GHz -42.03 dBm -29.03 dB
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30.000 MHz 690,000 MHz 100.000 kHz 637.87895 MHz -57.41 dbm -44.41 dB
725.000 MHz 1,000 GHz 100.000 kHz 931,23750 MHz -56,92 dBém -43.92 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.42264 GHz -45.65 dBm -32.65 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99625 GHz -41.67 dBm -28.67 d&
7.000 GHz 9,000 GHz 1.000 MHz 8.91077 GHz -42.04 dBm -29.04 d&
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LTE Band 12 / 10MHz
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 630.000 MHz 100.000 kHz 623.73002 MHz -57.15 dBm -44.15 dB 30,000 MHz 630.000 MHz 100.000 kHz 642.82857 MHz -57.21 dBm -44.21dB
725.000 MHz 1.000 GHz 100.000 kHz 987.97719 MHz -57.05 dBm -44.05 dB 725,000 MHz 1,000 GHz 100.000 kHz 904.09244 MHz -56.41 dBm -43.41 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -45.61 dBm -32,61 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.40665 GHz -45.13 dBm -32.13 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.93926 GHz -41.82 dBm -28.82 dB 3.000 GHz 7,000 GHz 1.000 MHz 5.87489 GHz -41,36 dBm -28.36 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.91127 GHz -41.72 dBm -28.72 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.73257 GHz -41.62 dBm -28.62 dB
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Highest Channel / QPSK
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30.000 MHz 690,000 MHz 100.000 kHz 626.87978 MHz -57.52 dBm -44.52 dB
725.000 MHz 1,000 GHz 100.000 kHz 89969324 MHz -57.11 dBm -44.11 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -45.30 dBm -32.30 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.91476 GHz -41.58 dBm -28.58 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.89778 GHz -41.88 dBm -28.88 dB
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG411111B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage —
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0153
40 Normal Voltage 0.0194
30 Normal Voltage 0.0201
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0191
0 Normal Voltage 0.0023 PASS
-10 Normal Voltage 0.0163
-20 Normal Voltage 0.0085
20 Maximum Voltage 0.0153
20 Normal Voltage 0.0000
20 Battery End Point 0.0182
Note:

1. Normal Voltage = 3.8 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.2 V.

2. The frequency fundamental emissions stay within the authorized frequency block.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411111B

LTE Band 13
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G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 20,17 dem 27,73 dem 7.56 d8 3.22 0B 5.30 dB 5.32 0B 5.93 08 Trace 1 | 18.40 dbm 26,38 dbm 7.98 d8 3.28 d8 5.48 d8 6.70 d8 7.33 08
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411111B

26dB Bandwidth
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Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 780.332 MHz 17.45 dBm ndB down 4.985 MHz ML 1 7B0.422 MHZ 16.13 dBm ndB down 4,905 MHz
T1 1 779.473 MHz -8.02 dém nds 26.00 dB T1 1 779.502 MHz -9.78 dBm nds 26.00 d&
T2 1 784.458 MHz -6.07 dBm  factor 156.5 T2 1 784.408 MHz -9.93 dBm  factor 158.1
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ML T 779.463 MHz 19.02 dBm nd@ down .85 Mhz En 1 7B5.976 MHz 17.55 dBm nd@ down 3.95 Mz
T 1 777.085 MHz -8.20 dam nds 26.00 dB T i 777.085 MHz -10.01 darm nds 26,00 da
T2 1 786.935 MHz -6.96 dBm Q factor 79.1 T2 1 787.035 MHz 4,34 dBm Q factor 79.0
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411111B

LTE Band 13

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM
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ML 1 780.701 MHz 13.90 dBm ndB down 4.545 MHz ML 7B6.256 MHZ 15.21 dBm ndB down 9,91 MHz
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T2 1 784.488 MHz -12.37 dém Q factor 157.9 T2 1 7B7.035 MHz -10.42 dém Q factor 75.3
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FG411111B

Occupied Bandwidth
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ML 1 780.681 MHz 17.38 dBm ML 1 779.572 MHz 15,43 dBm
T1 1 79.74226 MHZ 12.17 dBm oce Bw 4.515484515 MHz T1 1 9.75225 MHzZ 10.27 dBm oce Bw 4. 495504496 MHZ
T2 1 784.25774 MHz 10.76 dBm T2 1 784.24775 MHZ 9.87 dém
ainnn e
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SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 3Pk Max
mili] 18.88 dBm| mili] 18.84 dBm|
= e ogc e 0.050910051 e wm aceane T o o0909091 Mg
J ik i SR PRt i E . . LMty J«w._--,a{,_,,"_‘_,“,J_JM A2
wd - 104 i _
/ 7 L
0 dBm ¥ l 0 dém .
il ol i l]
10 dgm -10 dBm
J " I
y .4 )
. it A, J L
20 dem iy . 20 dém y o S
¥ ™ oy Wy
30 dém ! -30 dBm o i
i [_J ]
i (NI d Lyl
-40 -40
2 Tt
i P
50 dém -50 déim
60 dm -60 dBm
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result |
ML 1 780.162 MHz 18.88 dBm ML 1 7B5.556 MHZ 18.54 dBm
T1 1 777.5245 MHz 10.78 dem oce Bw 9.050949051 MHz T1 1 T77.4B45 MHz 11.37 dBm oce Bw 9.090909091 MHZ
T2 1 785.5754 MHz 12.02 dBm T2 1 786.5754 MHz 11.45 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411111B

LTE Band 13

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM
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TL 1 779.74226 MHz 9.36 dém Oce Bw 4.515484515 MHz TL 1 777.4845 MHz 9.63 dém Oce Bw 9.090909091 MHz
T2 1 784.25774 MHz 9.18 dbm T2 1 786.5754 MHz 9.04 dBm
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Middle Channel / 5MHz / 256QAM

Middle Channel / 10MHz / 256QAM

sctrum 3 Spectrum 2
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Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 780.641 MHz 12.73 dém ML 7B0.561 MHz 16.38 dBm
T1 1 779.74226 MHz 6.63 dBm oce Bw 4.495504496 MHz T1 1 777.5045 MHz 7.84 dam oce Bw 9.050949051 MHZ
T2 1 784.23776 MHz 5.47 dém T2 1 786.5554 MHz .45 dbm
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Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
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20 dbie—$PURIOUS | INE ABS paks 20 dbipe—$RURIONS | INE ABS D ’L
10 dem H 10 dém “
ode J 1 0dem “
-10 dem = f I -10 dem — l il
-20 dBm J i -20 dBm ]' I\
SPURIOUS_LINE_ABS ] ‘ | SFURIOUS_LINE_ABS [
-40 dBm f 40 dBm [
e i L
50 dBm [’"‘ f 50 dem P e =
eleidld S0.B.
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | RangelUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | REBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 772,93207 MHz -50.82 dBm -24.82 dé 763.000 MHz 775.000 MHz 6.250 kHz 768.05295 MHz -59.90 dbm -24.90 db
775.000 Mz 775.900 MHz 100.000 kHz 775.00045 MHz -~47.91 dBm ~34.81dB 775.000 MHz 775.900 MHz 100.000 kHz 775.02383 MHz -47.84 dBm -34.84 dB
775.900 MHz 776.000 MHz 30.000 kHz 775,92143 MHz -52.76 dém -39.76 dB 775,900 MHz 776.000 MHz 30.000 kHz 775.00005 MHz 53.06 dBm 20,06 db
776,000 MHz 788,000 MHz 100,000 kHz 777,37263 MHz 21,22 dém -8.73 d& 776,000 MH= 783000 MHz 100.000 kHz 286 66334 MH= 21 34 dBm 866 b
788.000 Mz 786,100 MHz 30.000 kHz 786.07877 Mz -53.61 dBm -40.61 d 788.000 MHz 788.100 MHz 30.000 kHz 788.03721 MHz -52.18 dBm -39.18 dB
788.100 MHz 793.000 MHz 100,000 kHz 786, 49895 MHz -47.41 dém -34.41 dB 788.100 MHz 793,000 MHz 100.000 kHz 789,03741 MHz -46.55 dBm -33.55 dB
753,000 MHz 306,000 MHz 6,250 kHz 804,24026 MHz -59,74 dém -24.74 dB 793,000 MH2 806,000 MH2 6250 kH2 703.21429 MHZ 50.87 dém ~o4.67 b

i y

24 14:15:31

L Il

Lowest Band Edge / Full RB Highest Band Edge / Full RB
(Specram ) =)=

m

Ref Level 30.00 dBm  Offset 11.50 dB Mode Auto FFT Ref Level 30,00 dém Offset 11.50 db Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avgPwr
Limit §heck PABS Limit heck PARS
20 dbie—$PURIOUS | INE ABS paks 20 ghipe—$RURIOUS | INE ABS D
10 dBm 10 dém —
=
ode I(*J-J'N'VW\.\ 0 dBm ‘ \{
10 dem — ‘ 1 -10 dBm — j !\
-20 dBm i 20 dem
e | o / ]
SPURIOUS_LINE ABS — | SPURICUS_LINE_ABS o ;
-40 dBm f ‘\T 40 dBm - '\J\
-50 dBm -50 dem -
i . o |
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fraquency | __Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |__Powerabs |  ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.52647 MHz -58.61 dém -23.61d8 763.000 MHz 775.000 MHz 6.250 kHz 770.58441 MHz -59.63 dbm -24.83 de
775.000 MHz 775900 MHz 100.000 kHz 775.79615 MHz -35.45 dém -22.45 di 775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -47.55 dBm -34.55 dB
775.500 MHz 776,000 bz 50.000 kHe 775,95500 MH2 -39.39 dBm -26.35 d 775.900 MHz 776,000 MHz 30.000 kHz 77596698 MHz -51.61 dBm -38.81 dB
776,000 MHz 786,000 MHz 100,000 kHz 779,83017 MHz 8,12 dBém -21.88 d8 776,000 MHz 783,000 MHz 100,000 kHz 786.26773 MHz 9,06 dBm -20.94 dB
788.000 Mz 786,100 MHz 30.000 kHz 786.08565 Mz -48.25 dBm -35.25 db 788.000 MHz 788.100 MHz 30.000 kHz 788.07478 MHz -31.10 dBrm -18.10 dB
788.100 MHz 793.000 MHz 100,000 kHz 786,16119 MHz -43.05 dém -30.0 d8 788.100 MHz 793,000 MHz 100.000 kHz 788,10245 MHz -26.83 dBm -13.83 dB
753,000 MHz 306,000 MHz 6,250 kHz 796,26623 MHz -59,56 dém -24.56 dB 793,000 MH2 806,000 MH2 6,250 k2 703 00649 MHZ 50,11 dbm ~o4 11 0B
T
Il - i ) e
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SPORTON

FCC RADIO TEST REPORT

LAB.

Report No. : FG411111B

LTE Band 13/

5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

===
ectrur =
Ref Level 30.00 dBm Offset 11.50 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11.50 dB Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 Av.gpf,w
Limit dheck PAES Limit ¢heck PAES
20 dbipe _$BURIOUS | INE ABS 1 pAkS 20 dbipre—$RURIOUS | INE ABS DA M
10 dem H 10 dém “
0 de J i 0. dem ’I
-10 dem ’ 1 -10 dém —} ’ 3
-20 dBm l l\ -20 dBm i
o e I
SPURIOUS_LINE_&BS I/ I | SPURIOUS_LINE_ABS _ | l
=40 dBm: I !\\A“ 40 dBm .\,/” \c\\
50 dBm ford = 50 dem freons o =
e |
Start 763.0 MHz 7007 pts Stop 806.0 MHz ||l Start 763.0 MHz 7007 pts Stop B06.0 MHz
P E Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Range Low RangeUp | REBW | Frequency | Powerabs |
763.000 MHz 775.000 MHz 6.250 kHz 77224875 MHz -59.84 dBém -24.84 de 763.000 MHz 775.000 MHz 6.250 kHz 772.80020 MHz -59.80 dBm -24.80 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.04051 MHz -47.35 dBém -34.35 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,10475 MHz -47.89 dBm ~34.50 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98926 MHz -52.99 dBm -39.99 dB 775.500 MHz 776.000 MHz 30.000 kHz 775,90645 MHz 53,34 dbm ~40.34 dB
776.000 MHz 788,000 MHz 100,000 kHz 777.34865 MHz 20.71 dBm -9.29 d& 276.000 MHz 783,000 MHz 100,000 kHz 786.63936 MHz 20,89 dBm 9,11 dB
788.000 MHz 786.100 MHz 30.000 kHz 786.07767 MHz -53.17 dBm -40.17 d8 788.000 MHz 768.100 MHz 30.000 kHz 788.00005 MHz -52.39 dbm -39.39 dB
788.100 MHz 793.000 MHz 100.000 kHz 786.,24930 MHz -47.38 dém -34.35 de 788.100 MHz 793.000 MHz 100.000 kHz 788,16608 MHz -46.50 dBm -33.60 dB
793.000 MHz 806.000 MHz 6.250 kHz 79585065 MHz -59.59 dBm -24.59 dB 793.000 MHz 806.000 MHz 6.250 kHz 802.48701 MHz -59.96 dBm -24.96 db
—
)
il [ il (]
Date: 23.FEB.2024 14:14:34 Dat
: ===
Spectrur
Ref Level 30.00 dBm Offset 11.50 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11.50 dB Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 Av.gpf,w
Limit Gheck PABS Limit ¢heck PAES
20 dbipe _$BURIOUS | INE ABS pAkS 20 dbipre—$RURIOUS | INE ABS DA
10 dem 10 dém o
0 de IFFM \ 0. dem J ]‘l
-10 dBm —— ! -10 dem — , !\
-20 dBm ‘{ * -20 dBm i
n dn / | A an / \M
SPURIDUS_LINE_2BS SPURIOUS_LINE_ABS
Tvmens, B T E— [ I
-40 dBm -40 dBm
/ T -
-50 dBm [ -S0 dem P
T 0.
Start 763.0 MHz 7007 pts Stop 806.0 MHz ||l Start 763.0 MHz 7007 pts Stop B06.0 MHz
P E Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | _Powerabs | Alimit | Range Low RangeUp | RBW | Frequency | powerabs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 77476623 MHz -59.50 dBm -24.50 dB 763.000 MHz 775.000 MHz 6.250 kHz 77422677 MHz -59.90 dBm -24.90 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -37.07 d&m -24.07 de 775.000 MHz 775.900 MHz 100.000 kHz 775,60815 MHz -48.07 dBm ~35.07 dB
775.900 MHz 776,000 MHz 30,000 kHz 77597617 MHz -41.12 dBm 2812 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.90005 MHz -52.22 dBm -39.22 db
776.000 MHz 788,000 MHz 100.000 kHz 77978222 MHz 6.91 dem -23.09 d& 776.000 MHz 788,000 MHz 100.000 kHz 786,55544 MHz 7.46 dBm -22.54 dB
788.000 MHz 786.100 MHz 30.000 kHz 788,04920 MHz -49.23 dBm -36.23 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.06628 MHz -33.99 dBm -20.99 dB
788.100 MHz 793.000 MHz 100.000 kHz 78811224 MHz -43.76 dém -30.75 de 788.100 MHz 793.000 MHz 100.000 kHz 788,10734 MHz -28.72 dBm -15.72 dB
793.000 MHz 806.000 MHz 6.250 kHz 80192857 MHz -59.79 dém -24.79 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.01948 MHz -56.96 dBm -23.96 dB
—
)
il [ il (]
Date: 23.FEB.2024 14:12:36
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411111B

LTE Band 13 /5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrur

=)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.50 di Mode Auto FFT

Ref Level 30,00 dém
SGL Count 100/100

offset 11.50 dB Mode Auto FFT

@1 AvoPwr [@1 avgPwr
Limit Gheck PAES Limit Gheck PABS
20 dbipe _$BURIOUS | INE ABS PAKS 20 dbipre—$RURIOUS | INE ABS DA
i j
10 dBm | 10 dBm A
0 de H 0. dem ”
-10 dem —— -10 dem — { l
-20 dBm j !\ -20 dBm J ‘
SPURIDUS_LINE ABS ! ]| | SFURIOUS_LINE_aBS_ ] ]\
-40 dBm 1 \'LJH -40 dBm W{J‘ ]\
-50 dBm = f 50 dBm i T ¢
e | .
Start 763.0 MHz 7007 pts Stop 806.0 MHz ||l Start 763.0 MHz 7007 pts Stop B06.0 MHz
P E Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Range Low RangeUp | REBW | Frequency | Powerabs |
763.000 MHz 775,000 MHz 6,250 kHz 774,20280 MHz -60.02 dBm -25.02 d& 763.000 MHz 775.000 MHz 6.250 kHz 770,55844 MHz -59.77 dbm -24.77 db
775.000 MHz 775.900 MHz 100.000 kHz 775.44461 MHz -48.04 dBm -35.04 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,38515 MHz ~48.48 dBm ~35.46 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.91593 MHz -53.22 dBm -40.22 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.96068 MHz -53.61 dBbm ~40.61 dB
776.000 MHz 788,000 MHz 100.000 kHz 777,36064 MHz 19,45 dBm -10.55 d& 776.000 MHz 788,000 MHz 100.000 kHz 786,65135 MHz 19.72 dBm -10.28 dB
788.000 MHz 786.100 MHz 30.000 kHz 78608955 MHz -53.43 dBm -40.43 dB 788.000 MHz 768.100 MHz 30.000 kHz 788.06215 MHz -52.82 dbm -39.82 db
788.100 MHz 793.000 MHz 100.000 kHz 789.20874 MHz -47.71 dém ~34.71 dB 788.100 MHz 793.000 MHz 100.000 kHz 788,21014 MHz -46.85 dBm -33.85 dB
793.000 MHz 806.000 MHz 6.250 kHz 79904545 MHz -59.79 dBm -24.79 dB 793.000 MHz 806.000 MHz 6.250 kHz 805.88961 MHz -59.70 dBm -24.70 de
—
]—, T ' "[ X
Date: 23.FEB.2024 14:26:19 Dat
===
Spectrur
Ref Level 30.00 dBm Offset 11.50 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11.50 dB Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avgPwr
Limit dheck PAES Limit ¢heck PAES
20 dbipe _$BURIOUS | INE ABS DPARS 20 dbipre—$RURIOUS | INE ABS DA
10 dem 10 dém
ode wh“]\ 0. dem Jf—mmwﬂt
-10 dBm — Jl ! -10 dem — ] I
-20 dBm - 1 -20 dBm -
. / | . /
SPURIDUS_LINE_2BS 7 T | SPURIOUS_LINE_ABS_ ]
| o
.40 dam e N&‘«p -40 dBm
-50 dBm -50 dBm
Start 763.0 MHz 7007 pts Stop 806.0 MHz ||l Start 763.0 MHz 7007 pts Stop B06.0 MHz
P E Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | _Powerabs | Alimit | Range Low RangeUp | RBW | Frequency | powerabs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 774,69431 MHz -59.60 dBm -24.60 dB 763.000 MHz 775.000 MHz 6.250 kHz 769.07193 MHz -59.97 dBm -24.97 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -39.75 dBm -26.75 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,80955 MHz -47.78 dBm ~34.78 dB
775.900 MHz 776,000 MHz 30,000 kHz 77592403 MHz -45.58 dBm -32.58 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.98666 MHz -52.83 dBm -39.83 db
776.000 MHz 788,000 MHz 100.000 kHz 779,51848 MHz 5.90 dBm -24.10 d& 776.000 MHz 788,000 MHz 100.000 kHz 786,55544 MHz 7.09 dBm -22.91 dB
788.000 MHz 786.100 MHz 30.000 kHz 788.03262 MHz -50.55 dBm -37.55 d8 788.000 MHz 788.100 MHz 30.000 kHz 788.08307 MHz -37.41 dBm -24.41 dB
788.100 MHz 793.000 MHz 100.000 kHz 788,23951 MHz -45.78 dém -32.78 dB 788.100 MHz 793.000 MHz 100.000 kHz 788,24930 MHz -32.89 dBm -19.89 dB
793.000 MHz 806.000 MHz 6.250 kHz 804.13536 MHz -59.89 dim -24.89 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.05844 MHz -59.44 dBm -24.44 db
- —
il [ il (]
Date: 23.FEB.2024 14:25:22
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411111B

LTE Band 13/

5MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrur =

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.50 di Mode Auto FFT

Ref Level 30,00 dém
SGL Count 100/100

offset 11.50 dB Mode Auto FFT

@1 AvoPwr [@1 avgPwr
Limit Gheck PABS Limit ¢heck PAES

20 dbipe _$BURIOUS | INE ABS pAkS 20 dbipre—$RURIOUS | INE ABS DA

10 dem |ﬂ 10 dém ﬂ

0 de [ 0. dem |i

-10 dem — |1 -10 dem — J \

-20 dBm f l -20 dBm J ]‘

SPURIDUS_LINE ABS JI l H | SFURIBUS UNE ABs } |\

-40 dBm 4 40 dem

AL I AN

50 dam — 50 dém —= L

Start 763.0 MHz 7007 pts Stop 806.0 MHz ||l Start 763.0 MHz 7007 pts Stop B06.0 MHz

P E Spurious Emissions

Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Range Low RangeUp | REBW | Frequency | Powerabs |
763.000 MHz 775,000 MHz 6,250 kHz 76807692 MHz -59.81 dBm -24.81 d& 763.000 MHz 775.000 MHz 6.250 kHz 765,60738 MHz -59.70 dBm -24.70 db
775.000 MHz 775.900 MHz 100.000 kHz 775.27517 MHz -47.58 dBm -34.58 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,37807 MHz -47.92 dBm ~34.92 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.94081 MHz -53.65 dBm -40.65 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.92123 MHz ~53.60 dbm ~40.60 dB
776.000 MHz 788,000 MHz 100.000 kHz 777,34865 MHz 16.53 dBm -13.47 d& 776.000 MHz 788,000 MHz 100.000 kHz 786,67532 MHz 16.06 dBm -13.94 dB
788.000 MHz 786.100 MHz 30.000 kHz 78605889 MHz -53.22 dBm -40.22 d8 788.000 MHz 768.100 MHz 30.000 kHz 788.00005 MHz -52.60 dbm -39.60 db
788.100 MHz 793.000 MHz 100.000 kHz 786.,85629 MHz -47.46 dém -34.46 dB 788.100 MHz 793.000 MHz 100.000 kHz 788,76328 MHz -46.07 dBm -33.07 dB
793.000 MHz 806.000 MHz 6.250 kHz 900.05844 MHz -59.93 dim -24.93 dB 793.000 MHz 806.000 MHz 6.250 kHz 79548701 MHz -59.77 dBm -24.77 de
- —
il [ il (]
Date: 23.FEB.2024 14

Dat

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

===
Spectrur
Ref Level 30.00 dBm Offset 11.50 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11.50 dB Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avgPwr
Limit dheck PAES Limit ¢heck PAES
20 dbipe _$BURIOUS | INE ABS DPARS 20 dbipre—$RURIOUS | INE ABS DA
10 dem 10 dém
ode { ‘"”“‘1 0dem ‘f"”““" fﬂl
-10 dBm — | -10 dem — | |
-20 dBm I -20 dBm
. ] | . J |
SPURIDUS_LINE_2BS } \ | SPURIOUS_LINE_ABS_ 7 \
-40 dBm \ -40 dBm = f
50 dm W"‘ 50 dém
s | »
Start 763.0 MHz 7007 pts Stop 806.0 MHz ||l Start 763.0 MHz 7007 pts Stop B06.0 MHz
P E Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | _Powerabs | Alimit | Range Low RangeUp | RBW | Frequency | powerabs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 768,30470 MHz -50.91 dBm -24.91 dB 763.000 MHz 775.000 MHz 6.250 kHz 774.82617 MHz -59.67 dBm -24.67 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -44.60 dBm -31.60 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,81683 MHz -47.72 dBm ~34.72 dB
775.900 MHz 776,000 MHz 30,000 kHz 77598307 MHz -49.00 dBm -26.00 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.92962 MHz -52.91 dBm -39.91 db
776.000 MHz 788,000 MHz 100.000 kHz 779.86613 MHz 4.21 dem -25.79 d& 776.000 MHz 788,000 MHz 100.000 kHz 786,49550 MHz 5.07 dBm -24.93 dB
788.000 MHz 786.100 MHz 30.000 kHz 788.08526 MHz -52.50 dBm -39.50 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.09685 MHz -42.82 dBm -29.682 dB
788.100 MHz 793.000 MHz 100.000 kHz 786.,20035 MHz -46.29 dém -33.29 d8 788.100 MHz 793.000 MHz 100.000 kHz 788,14650 MHz -37.52 dBm -24.52 dB
793.000 MHz 806.000 MHz 6.250 kHz 800.60390 MHz -59.87 dm -24.87 dB 793.000 MHz 806.000 MHz 6.250 kHz 799.24026 MHz -59.72 dBm -24.72 dB
- —
il [ il (]
Date 23.FEB.2024 14
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411111B

LTE Band 13/ 10MHz / QPSK

LTE Band 13/ 10MHz / 16QAM

Band Edge / Full RB

Band Edge / Full RB

Ref Level 30,00 dém Offset 11,50 dB
SGL Count 100/100

Mode Auto FFT

Ref Level 30.00 dém

Offset 11.50 dB Mode Auto FFT

SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit Gheck PABS Limit ¢heck PABS
20 ghife_SDUBIOUS | INE_ARS paks 20 dbife_tBURIOUS | INE_ABS paks
10 dem 10 dBm
— ey e
0 dem J"w R 0 dem IW "
-10 dBm ’ -10 dBm J “
20 dB -20 dBm .
) / ) / |
SPURIOUS_LINE_ABS _"] SPURIOUS_LINE_ABS I ]F“V\o-l\
WY "~ A
-40 dBrv 7 -40 dBm
/ b /| \,ﬁ v
-50 dem _‘ -50 dBm i’
P \\.. e -
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.38262 MHz -58.88 dBm -23.88 dB 763,000 MHz 775.000 MHz 6.250 kHz 774.38262 MHz -59,37 dBm -24.37 dB
775,000 MHz 775.900 MHz 100,000 kHz 775.83661 MHz -36.76 dBm -23.76 dB 775,000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -38.04 dBm -25.04 d&
775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -39.60 dBm -26.60 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.98746 MHz -43.68 dBm -30.68 dB
776,000 MHz 788.000 MHz 100.000 kHz 780.22577 MHz 5.94 dBm -24.06 dB 776,000 MHz 788.000 MHz 100.000 kHz 786.26773 MHz 4,94 dBm -25,06 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.03551 MHz -32.90 dBm -19.90 dB 788,000 MHz 788.100 MHz 30.000 kHz 788.04870 MHz -36.49 dém -23.49 d&
788.100 MHz 793.000 MHz 100.000 kHz 788.18566 MHz -28.12 dBm -15.12 dB 788,100 MHz 793.000 MHz 100,000 kHz 788.25420 MHz -31.05 dBm -18.05 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.01948 MHz -51.58 dBm -16.58 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.00649 MHz -54.65 dBm -19.65 dB
] i L i

LTE Band 13/ 10MHz / 64QAM

LTE Band 13/ 10MHz / 256QAM

Band Edge / Full RB

Band Edge / Full RB

Spectr

Ref Level 30,00 dém Offset 11,50 dB

Spectrum

Mode Auto FFT Ref Level 30.00 dBm  Offset 11.50 dB Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PAES Limit fheck
20 ghife_SDUBIOUS | INE_ARS pabs 20 dbife_tBURIOUS | INE_ABS
10 dem 10 dBm
0 derm J.“‘"""'"” — 0 dem
i ] A i
-10 dBm ’ T -10 dBm f,w' \JI" Apan ety
20 dB ] L -20 dBm J %\
SPURIOUS_LINE_ABS /-' LN SPURIOUS_LINE_ABS ; \
<40 dem T y 40 dBm C
-50 dBm "’I W -50 dBm i“'” e,
S04 GO
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 769.17982 MHz -59.82 dBm -24.82 dB 763.000 MHz 775.000 MHz 6.250 kHz 769.16783 MHz -59.85 dém -24.85 dB
775,000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -42,36 dBm -29,36 dB 775,000 MHz 775.900 MHz 100,000 kHz 775.02922 MHz -47.79 dBém -34,79 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.95889 MHz -46.71 dBm -33.71 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -53.18 dBm -40.16 dB
776.000 MHz 788.000 MHz 100.000 kHz 785.82418 MHz 3.50 dBm -26.41 dB 776.000 MHz 788.000 MHz 100.000 kHz 779.77023 MHz -6.98 dBm -36.88 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.01753 MHz -39.47 dBm -26.47 OB 768.000 MHz 788.100 MHz 30.000 kHz 788.02123 MHz -51.03 dBm -38.03 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -36.46 dBm -23,46 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.46469 MHz -46.12 dBm -33.12 d8
793.000 MHz 806.000 MHz 6.250 kHz 793.03247 MHz -57.07 dBm -22.07 dB 793.000 MHz 806.000 MHz 6.250 kHz 796.05844 MHz -59.78 dBm -24.78 dB
J ( ) e

JFEB.2

02

14:43:52
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411111B

IC LTE Band 13/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrur

=)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.50 di Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.50 dB Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
Limit dheck PABS Limit ¢heck PABS

20 dafyeFRUILIUS Link ABS Ly Daps e e —- -

10 dBm 1 10 dém J

ode l 0. dem ,

-10 dem — {l -10 dem —— !

.20 dam J \ -20 dBm J

SPURIDUS_LINE ABS f l | SFURIOUS_LINE_aBS_ { \

-40 dBm ') - 40 dBm _“,»‘[ T

50 dem %, T 50 dem 1 -t ANA

0.8, [ il

CF 784.5 MHz 7007 pts 8pan 43.0 MHz ] (|| Start 763.0 MHz 7007 pts Stop B06.0 MHz

purious Emissi Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | _PoweraAbs | ALimit Range Low RangeUp | REBW | Frequency | _PowerAbs |
763.000 MHz 775,000 MHz 6,250 kHz 77094206 MHz -60.31 dBm -25.31 d& 763.000 MHz 775.000 MHz 6.250 kHz 769,05994 MHz -60.25 dbm -25.25 db
775.000 MHz 776.900 MHz 100.000 kHz 776.89505 MHz -25.14 dBm -16.14 d& 775.000 MHz 776.900 MHz 100.000 kHz 776.28217 MHz -48.86 dBm -35.86 dB
776.900 MHz 777.000 MHz 30.000 kHz 776,99995 MHz -22.53 dém -9.53 di 776.500 MHz 777.000 MHz 30.000 kHz 776.98696 MHz -53.37 dbm -40.37 dB
777.000 MHz 787.000 MHz 100,000 kHz 777.34466 MHz 21.17 dém -8.83 dB 777.000 MHz 787.000 MHz 100.000 kHz 786,66533 MHz 21.68 dBm -8.32 dB
787.000 MHz 787.100 MHz 30.000 kHz 787,06409 MHz -53.43 dBm -40.43 dB 787.000 MHz 787.100 MHz 30.000 kHz 787.00095 MHz -21.51 dBm -8.51 dB
787.100 MHz 793.000 MHz 100.000 kHz 787.76309 MHz -48.96 d&ém -35.96 dB 787.100 MHz 793.000 MHz 100.000 kHz 787.10295 MHz -28.84 dBm -15.84 dB
793.000 MHz 506.000 MHz 6.250 kHz 804.87662 MHz -59.82 dém -24.82 d8 793.000 MHz 806.000 MHz 6.250 kHz 797.30519 MHz -59.95 dBm -24.95 dB
- —
il W il [

D 1.MAR. 2024

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.50 di Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.50 dB Mode Auto Sweep

@1 AvoPwr [@1 avgPwr
Limit Gheck PAES Limit Gheck PAES

20 dbipe —$PURIOUS | INE ABS pAkS e e —-

10 dem 10dem L)

0 de M i 0. dem f i

-10 dBm — I\ -10 dem —1— i 1

-20 dBm T -20 dBm ! |

SPURIOUS_LINE_ABS /l L | SPURIOUS_LINE_ABS_ i

-40 dBm / I\H\\ -40 dBm !

-50 dBm -50 dem

| o
CF 784.5 MHz 7007 pts 8pan 43.0 MHz ] (|| Start 763.0 MHz 7007 pts Stop B06.0 MHz
puri Emissil Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low RangeUp | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.63437 MHz -59.37 dém -24.37 dB 763.000 MHz 775.000 MHz 5.250 kHz 769.80320 MHz ~60.23 dbm —25.23 db
775.000 MHz 776.900 MHz 100,000 kHz 776.89715 MHz -26.98 dBm -13.98 de 775.000 MHz 776.900 MHz 100.000 kHz 776.88387 MHz -44.07 dBm -31.07 dB
776,900 MHz 777,000 MHz 30,000 kHz 776,99705 MHz -28.41 dBm -15.41 dB 776.000 MHz 777.000 MHz 30.000 kHz 776.91414 MHz 48,14 dBm -35.14 db
777.000 MHz 787.000 MHz 100,000 kHz 779.88212 MHz 8.51 dBm -21.49 dB 777.000 MHz 787.000 MHz 100.000 kHz 786,57542 MHz 8.75 dBm -21.25 dB
787.000 MHz 787,100 MHz 30,000 kHz 787.04371 MHz -43.83 dBm -30.83 d8 787.000 MHz 767.100 MHz 30.000 kHz 787.00724 MHz -24.45 dbm -11.45 db
787.100 MHz 793.000 MHz 100.000 kHz 787.16189 MHz -39.98 dBm -26.98 dB 287.100 MHz 793.000 MHz 100.000 kHz 787.11474 MHz -22.66 dBm -0.66 dB
793.000 MHz 806.000 MHz 6.250 kHz 804.92857 MHz -59.93 dém -24.93 dB 793.000 MHz 806.000 MHz 6.250 kHz 703.00648 MHz -59.36 dBm -24.36 dB
‘ . . . . . .
il [ il ]
Date: 1.MAR.2024 18:56:44
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411111B

IC LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrur

=)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.50 di Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.50 dB Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
Limit dheck PABS Limit ¢heck PABS

20 dbife—teuRlOUS | INE Aps —eaps e e —- ﬂ

10 dem \ 10 dBm J

oda l 0dem l

-10 dém S !l -10 dem —— l

-20 dém | ‘ -20 dBm i

o || o I

SPURIOUS_LINE_ABS ‘ & | SPURIOUS_LINE_ABS l \l

-40 dBm /‘ ‘.LMJ\ | 40 dem .LJ[. 7

-50 dBm i 50 dBm. - b LN v Nede

s | n

CF 784.5 MHz 7007 pts 8pan 43.0 MHz ] (|| Start 763.0 MHz 7007 pts Stop B06.0 MHz

purious Emissi Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Range Low RangeUp | REBW | Frequency | _PowerAbs |
763.000 MHz 775,000 MHz 6,250 kHz 767,08192 MHz -60.25 dBm -25.25 d& 763.000 MHz 775.000 MHz 6.250 kHz 771,55345 MHz -60.31 dBm -25.31 dB
775.000 MHz 776.900 MHz 100.000 kHz 776.89905 MHz -29.08 dém -16.08 dB 775.000 MHz 776.900 MHz 100.000 kHz 776.57258 MHz -48.74 dBm -35.74 dB
776.900 MHz 777.000 MHz 30,000 kHz 77699575 MHz -22.52 dém -9.52 d& 776.900 MHz 777.000 MHz 20.000 kHz 77691643 MHz -52.50 dBm -40.59 dB
777.000 MHz 787.000 MHz 100,000 kHz 777.36464 MHz 20.63 dBm -0.37 dB 777.000 MHz 787.000 MHz 100.000 kHz 786,63536 MHz 20.64 dBm -9.36 dB
767.000 MHz 787,100 MHz 30.000 kHz 78700614 MHz -53.43 dBm -40.43 d8 787.000 MHz 767.100 MHz 30.000 kHz 787.00894 MHz -22.93 dbm -9.93 db
787.100 MHz 793.000 MHz 100.000 kHz 790.27398 MHz -48.99 dém -35.99 dB 287.100 MHz 793.000 MHz 100.000 kHz 787.10295 MHz _28.45 dBm -15.46 de
793.000 MHz 806.000 MHz 6.250 kHz 805.31818 MHz -60.21 dém -25.21 dB 793.000 MHz 806.000 MHz 6.250 kHz 704.33117 MHz -60.19 dBm -25.19 dB
1 J -

102

i

D 1.MAR. 2024

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.50 di Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.50 dB Mode Auto Sweep

@1 AvoPwr [@1 avgPwr
Limit Gheck PAES Limit Gheck PAES

20 dbife—teuRlOUS | INE Aps paks e e —-

10 dBm 10 dBm

[

0 de el \ 0. dem J —‘\L

-10 d8m — IL -10 dem: —— , !

20 dam ' -20 dem ;

SPURIDUS_LINE_ABS i) | SPURIOUS_LINE_ABS "-\_\

-40 d@m j/l WU.\N 40 dBm Y

-50 dBm -50 dem

e | o
CF 784.5 MHz 7007 pts 8pan 43.0 MHz ] (|| Start 763.0 MHz 7007 pts Stop B06.0 MHz
puri Emissil Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low RangeUp | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.61419 MHz -59.90 dém -24.90 dB 763.000 MHz 775.000 MHz 5.250 kHz 772.78821 MHz ~60.24 dBm —25.24 db
775.000 MHz 776.900 MHz 100.000 kHz 776.88766 MHz -26.71 dém -15.71 dB 775.000 MHz 776.900 MHz 100.000 kHz 776.80794 MHz -44.65 dBm -31.65 dB
776.900 MHz 777,000 MHz 30,000 kHz 776,99885 MHz -29.94 dém -16.54 dB 776.900 MHz 777.000 MHz 30.000 kHz 776.95869 MHz -48.78 dbm -35.78 dB
777.000 MHz 787.000 MHz 100.000 kHz 780.39161 MHz 7.43 dBm -22.57 d8 277.000 MHz 787.000 MHz 100.000 kHz 786,36563 MHz 7.00 dBm -2.01 dB
787.000 MHz 787,100 MHz 30,000 kHz 787,05380 MHz -45.34 dBm -32.34 dB 787.000 MHz 767.100 MHz 30.000 kHz 787.01074 MHz -25.65 dbm -12.65 dB
787.100 MHz 793.000 MHz 100.000 kHz 787.10884 MHz -41.41 dém -28.41 di 787.100 MHz 793.000 MHz 100.000 kHz 787.10295 MHz -24.43 dBm -11.43 dB
793.000 MHz 806.000 MHz 6.250 kHz 798.94156 MHz -59.98 dém -24.98 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.11039 MHz -59.50 dBm -24.50 dB
: . . . . X .
il [ il ]

1.MAR. 2024

1a:
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SPORTON

LAB.

FCC RADIO TEST REPORT

Report No. : FG411111B

IC LTE Band 13/ 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

o
ectrur =
Ref Level 30.00 dBm  Offset 11.50 dB Mode Auto Sweep Ref Level 30,00 dBm  Offset 11.50 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avgPwr
Limit §heck PABS Limit heck PAES
20 dbiie —BEURIOUS | INE ABS paks 20 dbipe—$RURIONS | INE ABS DA n
10 dem | 10 dem J
ode ‘ 0 dem I
-10 dBm — !I -10 derm — l
-20 dBm J | 20 dBm J {
SPURIOUS_LINE_ABS " 1| | SFURIBUS UNE ABs J l\
-40 dBm J 40 dem
-50 dBm E i -50 dBm T -
o | o
CF 784.5 MHz 7007 pts Span 43.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
purious Emissi Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | PowerAbs |  aLlimit Rangelow | Rangeup | RBW | Frequency |___Powerabs |
763.000 MHz 775.000 MHz 6,250 kHz 767,84015 MHz -60.33 dBm -25.33 dé 763.000 MHz 775.000 MHz 6.250 kHz 764,52847 MHz -60.42 dbm -25.42 db
775.000 MHz 776,900 MHz 100,000 kHz 776,89905 MHz -32.04 dém -19.04 dB 75.000 MH= 776,900 MHz 100,000 kHz 77549635 MHz Za8.84 dBm 3584 db
776.900 MHz 777.000 MHz 30.000 kHz 776,98786 MHz -26.50 dém -13.50 dB 776,000 MHz 777.000 MHz 30.000 kHz 776.03382 MHz 5344 dBm 2044 db
777.000 MHz 787,000 MHz 100,000 kHz 777,31469 MHz 10.67 dBm -10.33 de 777 000 MHz 787.000 MHz 100,000 kHz 286 67539 MH= 1556 dbm T10.44 dB
787.000 Mz 787,100 MHz 30.000 kHz 787,09146 MHz -52.66 dBm -39.66 db 787.000 MHz 787.100 MHz 30.000 kHz 787,00524 MHz -24.38 dBm -11.38 dB
787.100 MH2 793.000 MH2 100.000 kHz 787.47428 MH2 -48.93 dBm -35.93 dB 787.100 MHz 793.000 MHz 100.000 kHz 787.10295 MHz -32.32 dBm -19.32 d8
793.000 MHz 806.000 MHz 6.250 kHz 795.69481 MHz -60.08 dém -25.08 dB 793.000 MHz 806.000 MHz 6.250 kHz 804.26623 MHz -60.03 dBm -25.03 dB
: _—
)i ] il o

:01:00

Date:

1.MAR. 2024

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

===
Spectrur
Ref Level 30.00 dBm  Offset 11.50 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avgPwr
Limit dheck PAES Limit ¢heck PAES
20 dbipe _$BURIOUS | INE ABS DPARS 20 dbipre—$RURIOUS | INE ABS DA
10 dem 10 dém
o ds M««,l o dom e ”m
-10 dBm { -10 dem — lj !
- — |
-20 dBm i -20 dBm |
. . . / }
SPURIGUS_LINE_ABS ) \W | SPURIOUS_LINE_ABS_ -..-a"J N
B - ] e
40 dBm , '\U\ 40 dBm o <
50 dem / 50 dBm 1
| |
CF 784.5 MHz 7007 pts 8pan 43.0 MHz ] (|| Start 763.0 MHz 7007 pts Stop B06.0 MHz
purious Emissi Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | _Powerabs | Alimit | Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 77456244 MHz -59.98 dBm -24.98 dB 763.000 MHz 775.000 MHz 6.250 kHz 764,72028 MHz -60.25 dBm -25.25 dB
775.000 MHz 776.900 MHz 100,000 kHz 776.88766 MHz -30.80 dBm -17.80 d& 775.000 MHz 776.900 MHz 100.000 kHz 776,87058 MHz -45.58 dBm ~32.58 dB
776.900 MHz 777.000 MHz 30,000 kHz 77699715 MHz -31.03 dém -18.03 dB 776.900 MHz 777.000 MHz 30.000 kHz 776.93581 MHz -50.14 dBm -37.14 dB
777.000 MHz 787,000 MHz 100.000 kHz 78049151 MHz .57 dem -23.43 dB 777.000 MHz 787.000 MHz 100.000 kHz 786,43556 MHz 7.08 dBm -22.92 dB
787.000 MHz 787.100 MHz 30.000 kHz 787.03791 MHz -47.59 dBm -34.59 d& 787.000 MHz 787.100 MHz 30.000 kHz 787.01713 MHz -27.50 dBm -14.50 dB
787.100 MHz 793.000 MHz 100.000 kHz 787.11474 MHz -43.46 dém -30.46 di 787.100 MHz 793.000 MHz 100.000 kHz 787,10884 MHz -26.62 dBm -13.62 dB
793.000 MHz 806.000 MHz 6.250 kHz 797,16234 MHz -60.35 dim -25.35 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.03247 MHz -59.87 dBm -24.87 db
- —
il [ il (]
Dates 1.MAR.2024 19:01:51
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411111B

IC LTE Band 13/ 5MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrur

=)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.50 di

Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

offset 11.50 dB

Mode Auto Sweep

@1 AvoPwr [@1 avgPwr
Limit dheck PABS Limit ¢heck PABS

20 dbipe —$PURIOUS | INE ABS pAkS e e —-

10 dem I 10 dém Jﬂ

ode k 0. dem |

-10 dem = |‘ -10 dBm —— f
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-50 dBm ¥ 50 dBm i L4 4
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CF 784.5 MHz 7007 pts 8pan 43.0 MHz ] (|| Start 763.0 MHz 7007 pts Stop B06.0 MHz

purious Emissi Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | _PoweraAbs | ALimit Rangelow | Rangeup | REBW | Frequency | _PowerAbs |
763.000 MHz 775,000 MHz 6,250 kHz 772,05694 MHz -60.37 dBm -25.37 d& 763.000 MHz 775.000 MHz 6.250 kHz 77389111 MHz -60.17 dbm -25.17 db
775.000 MHz 776.900 MHz 100.000 kHz 776.89336 MHz -36.67 dém -23.67 d& 775.000 MHz 776.900 MHz 100.000 kHz 775.42802 MHz -48.79 dBm -35.79 dB
776.900 MHz 777.000 MHz 30.000 kHz 776.99655 MHz -28.66 dBm -15.66 dB 776.000 MHz 777.000 MHz 30.000 kHz 776.98006 MHz ~53.14 dbm -a0.14 de
777.000 MHz 787,000 MHz 100.000 kHz 77734466 MHz 17.18 dBm -12.82 dB 777.000 MHz 787.000 MHz 100.000 kHz 786.62537 MHz 16.46 dBm -13.54 dB
767.000 MHz 787,100 MHz 30.000 kHz 78706059 MHz -53.23 dBm -40.23 d8 787.000 MHz 767.100 MHz 30.000 kHz 787.00135 MHz -28.67 dbm -15.67 dB
787.100 MHz 793,000 MHz 100.000 kHz 787.43891 MHz -49.00 dém -36.00 d& 787.100 MHz 793,000 MHz 100.000 kHz 787,10295 MHz -37.04 dBm -24.04 dB
793.000 MHz 806.000 MHz 6.250 kHz 798.37013 MHz -60.10 dém -25.10 dB 793.000 MHz 806.000 MHz 6.250 kHz 703.64286 MHz -60.05 dBm -25.05 dB
1 J -

i

Date:

1.MAR. 2024

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.50 di

Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

offset 11.50 dB

Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
Limit dheck PAES Limit ¢heck PAES

20 dbipe —$PURIOUS | INE ABS pAkS e e —--

10 dem 10 dém

0da ptamt ] 0dem ‘WML
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.40 dam s e -40 dBm
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o | s

CF 784.5 MHz 7007 pts 8pan 43.0 MHz ] (|| Start 763.0 MHz 7007 pts Stop B06.0 MHz

puri Emissil Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 772,93207 MHz -60.24 dém -25.24 dg 763.000 MHz 775.000 MHz 5.250 kHz 771,88911 MHz ~60.15 dbm —25.15 db
775.000 MHz 776.900 MHz 100,000 kHz 776.89525 MHz -33.24 dBm -20.24 dg 775.000 MHz 776.900 MHz 100.000 kHz 776.74151 MHz -47.22 dBm -34.22 dB
776.900 MHz 777,000 MHz 30,000 kHz 776,99995 MHz -33.06 dém -20.05 dB 776.900 MHz 777.000 MHz 30.000 kHz 776.92383 MHz -51.74 dBm -38.74 dB
777.000 MHz 787.000 MHz 100,000 kHz 780.46154 MHz 4.46 dBm -25.54 dB 777.000 MHz 787.000 MHz 100.000 kHz 786,63536 MHz 5.25 dBm -24.75 dB
787.000 MHz 787,100 MHz 30,000 kHz 78706369 MHz -50.40 dBm -37.40 dB 787.000 MHz 767.100 MHz 30.000 kHz 787.00115 MHz -29.42 dbm -16.42 db
787.100 MHz 793,000 MH2 100.000 kHz 787.13831 MHz -46.71 dBém ~E3.71dB 787.100 MHz 793.000 MHz 100.000 kHz 787.10884 MHz -29.14 dBm -16.14 dB
793.000 MHz 806.000 MHz 6.250 kHz 797.18831 MHz -60.09 dém -25.09 dB 793.000 MHz 806.000 MHz 6.250 kHz 706.25325 MHz -59.01 dBm -24.91 dB
‘ . . . . . .
il [ il ]
Date: EEEREELL 1.MER.2024 19:08:58
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SPORTON

LAB.

FCC RADIO TEST REPORT

Report No. : FG411111B

IC LTE Band 13/ 10MHz / QPSK

IC LTE Band 13/ 10MHz / 16QAM

Band Edge / Full RB

Band Edge / Full RB

Ref Level 30.00 d&m  Offset 11,50 d& Mode Auto Sweep Ref Level 30.00 dBm  Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgpwr
Limit Gheck pafs Limit fheck PARS
20 ghife_SDUBIOUS | INE_ARS paks 20 dbife_tBURIOUS | INE_ABS paks
10 dem 10 dBm
e | f—
0 dem "'—'— 0 dBm l Sl
-10 dBm ; ‘[ -10 dBm ’ ‘(
20 dB ] 4 20 dBm :
o / ! e J \
SPURIOUS, LINE_ABS 7] 1 SPURIOUS_LINE_ABS | =
40 dem £ LA 40 dBm
/ Y J’\«
-50 dBm ‘ -50 dBm |
404 A 05 .
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ||| start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Range Low Range Up | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.53846 MHz -59.14 dBrm -24.14 dB 763.000 MHz 775.000 MHz 6.250 kHz 774.59840 MHz -59.64 dém -24.64 dB
775,000 MHz 776.900 MHz 100,000 kHz 776.89715 MHz -30.04 dBm -17.04 dB 775,000 MHz 776.900 MHz 100,000 kHz 776.87817 MHz -33.15 dBm -20.15 d&
776.900 MHz 777.000 MHz 30.000 kHz 776.99476 MHz -34.03 dBm -21.03 dB 776.900 MHz 777.000 MHz 30.000 kHz 776.97068 MHz -36.12 dBm -23.12 dB
777.000 MHz 787.000 MHz 100.000 kHz 786.38561 MHz 5.30 dBm -24.70 dB 777.000 MHz 787.000 MHz 100.000 kHz 786.34565 MHz 4.10 dBm -25.90 dB
787.000 MHz 787.100 MHz 30.000 kHz 767.01384 MHz -29.67 dBm -16.67 dB 767,000 MHz 787.100 MHz 30.000 kHz 767.00215 MHz -31.58 dBm -18.58 dB
787.100 MHz 793.000 MHz 100.000 kHz 787.11474 MHz -26.58 dBm -13,58 dB 787.100 MHz 793.000 MHz 100.000 kHz 787.10884 MHz -29.13 dBm -16.13 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.00649 MHz -51.92 dBm -16.92 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.03247 MHz -55.19 dBm -20,19 dB
( )i ) Lxi i

IC LTE Band 13/ 10MHz / 64QAM

IC LTE Band 13/ 10MHz / 256QAM

Band Edge / Full RB

Band Edge / Full RB

Spectrum - Spectrum -
Ref Level 30,00 dém Offset 11,50 dB Mode Auto Sweep Ref Level 30.00 dém Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck
20 dbife—SRURIOIS | INE ABS DAES 20 dbifpe—tRURIOUS §INE ABS
10 dem 10 dBm
0 dem S = 0 dBm r'
-10 dBm ]‘ ‘[ -10 dBm l [
-20 dB / \ -20 dBm j \
SPURIOUS_LINE_ABS / M\m« SFURIDUS_LINE_ABS /
[ b
-40 dBrv -40 dBm A
& S A
-50 dBm ‘ -50 dBm |-/ T
S0l S0
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Range Low Range Up | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.32268 MHz -59.90 dBm -24.90 dB 763,000 MHz 775.000 MHz 6.250 kHz 768.64036 MHz -60.09 dBm -25.09 dB
775,000 MHz 776.900 MHz 100,000 kHz 776.88056 MHz -35.88 dBm 22,88 dB 775,000 MHz 776.900 MHz 100,000 kHz 776.89146 MHz -38.51 dém -25.51 dB
776.900 MHz 777.000 MHz 30.000 kHz 776.96848 MHz -38.18 dBm -25.18 dB 776.900 MHz 777.000 MHz 30.000 kHz 776.99915 MHz -40.81 dBm -27.81 dB
777.000 MHz 787.000 MHz 100.000 kHz 786.40559 MHz 3.08 dBm -26.92 dB 777,000 MHz 787.000 MHz 100.000 kHz 786.40559 MHz 1,32 dBm -28.68 dB
787.000 MHz 787.100 MHz 30.000 kHz 787.01693 MHz -34.57 dBm -21.57 dB 787,000 MHz 787.100 MHz 30.000 kHz 787.00045 MHz -37.73 dém -24.73 dB
787.100 MHz 793.000 MHz 100.000 kHz 787.10884 MHz -32.24 dBm -19.24 dB 787.100 MHz 793.000 MHz 100,000 kHz 787.10295 MHz -35.04 dBm -22.04 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.08442 MHz -58.00 dBm -23.00 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.25325 MHz -59.96 dBm -24.96 dB
J J b e

106:18

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A6-15 of 18



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411111B

Conducted Spurious Emission

LTE Band 13 / 5MHz

= ectrum
Ref Level 0.00 dBm Offset 11.50 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgpwr
Paks I\mit't
INE_ABS PABS _10 &dne IA INE_ABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBi -30 dBm
-40 dBm -40 dBm
. PRIl e P R . RSN P S— T
b .
-50 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 33004 pts Stop 8.0 GHz Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 763.000 MHz 100.000 kHz 617.41147 MHz -57.09 dBm 44,09 dB 30,000 MHz 763.000 MHz 100.000 kHz 614.77285 MHz -57.01 dém -44,01 dB
806.000 MHz 1.000 GHz 100.000 kHz 922.44364 MHz -56.24 dBm -43.24 dB 806,000 MHz 1.000 GHz 100.000 kHz 911.29143 MHz -56.57 dém -43.57 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -45,22 dBm -32,22 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.56011 GHz -45.25 dBm -32.25 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.92686 GHz —-41.60 dBm -28.60 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.93086 GHz -41,66 dBm -28.66 d&
N il
{ J J L it J L wa
: 23.FEB.2024 : 23.FEB.2024
oo
! v
Ref Level 0.00 dBm Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
i BS
10 ééne IDUR]OUS LINE_ABS PAB
| SPURIOUS_LINE_ABS_
-20 dB
-30 dBr
-40 dém
-50 dém
-70 dém
-80 dBém
-90 dém
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz 740,20522 MHz -57.08 dBém -44.08 d&
£06.000 MHz 1.000 GHz 100.000 kHz 920.26168 MHz -56.82 dBm -43.82 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -44.49 dém -31.49 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.92286 GHz -41.62 dBm -28.62 dB
i
JL J ] L]
Date:
TEL : 886-3-327-3456 Page Number 1 A6-16 of 18
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LTE Band 13/ 10MHz

Middle Channel / QPSK

oo
v
Ref Level 0.00 dBm Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=1 k Pafs
10 Ell"éne IPURIOUS LINE_ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBs
-30 dB
-40 dém
' - e A i, | ]
50 dem —
-70 dém
-80 dém
-90 dém
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz 761,31421 MHz -57.05 dBém -44.05 dé
£06.000 MHz 1.000 GHz 100.000 kHz 981.84129 MHz -56.82 dBm -43.82 dé
1.000 GHz 3.000 GHz 1.000 MHz 1.55561 GHz -44.76 dém -31.76 d8
3.000 GHz 8,000 GHz 1.000 MHz 6.99835 GHz -41.59 dBm -28.59 dB
5 -
JL J u L
Date:
TEL : 886-3-327-3456 Page Number 1 AB6-17 of 18

FAX . 886-3-328-4978




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG411111B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage —
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0162
40 Normal Voltage 0.0148
30 Normal Voltage 0.0022
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0156
0 Normal Voltage 0.0069 PASS
-10 Normal Voltage 0.0070
-20 Normal Voltage 0.0079
20 Maximum Voltage 0.0060
20 Normal Voltage 0.0000
20 Battery End Point 0.0049
Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.2 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report No. : FG411111B

LTE Band 14

Peak-to-Average Ratio

Mode

Mod. QPSK

LTE Band 14 / 5MHz

RB Size Full RB

16QAM

64QAM 256QAM

Middle CH 4.58

Full RB

Limit: 13dB
Full RB Full RB

Mode

5.48

Result
PASS

6.00 6.46

Mod.

LTE Band

14/ 10MHz

QPSK

RB Size Full RB

16QAM

64QAM 256QAM

Middle CH 4.67

Full RB

Limit: 13dB
Full RB Full RB

5.59

Result
6.00

6.49

LTE Band 14 / 5MHz / QPSK

PASS

Middle Channel / Full RB

LTE Band 14 / 5MHz / 16QAM

Spectrur k2 Spectrum b
Ref Level 30.00 dém  Offset 11.50 d& Ref Level 30.00 dém  Offset 11.50 d&
o att 30 dB_AQT 2ms & RBW § MHz o att 30 dB_AQT 2ms & RBW § MHz
@153 view @153 view
e | e
0.1 - 0.1 -
0.01 0.01
1E4 + 1E4 =
L e
| A
)
| \
| |
I |
E05: : E05: ﬁ
[
[CF 793.0 MHz Maan Pwr + 20.00 dB [CF 793.0 MHz Mean Py + 20.00 dB
‘complementary Cumulative Distribution Function samples: 130000 ‘complementary Cumulative Distribution Function samples: 130000
Mean | Peak |  crest | 10% 104 | 0.a% | 0010 | Mean | Peak |  crest | 10% 104 | 0a% | 0019 |
Trace 1 22.20 dBm 27.30 dBm 5.10 dB 2.35 dB 3.91 dB 4.58 dB 4.90 dB Trace 1 21.08 dBm 27.25 dBm 6.17 dB 2.96 dB 4.64 dB 5.48 dB £.94 dB
— - — -
Wonrnnnnd W [T

LTE Band 14 / 5MHz / 256QAM

Middle Channel / Full RB

Middle Channel / Full RB

X (= Sp =)
Ref Level 30.00 dom  Offset 11.50 & vel 30.00 dom  Offset 11.50 4B
A 30 08 AQT 2 ms @ RBW 5 MHz 30 08 AQT 2 ms @ RBW 5 MHz
= =]
0.1 0.1 +
001 001
1E- 1E-
\
i 1
| \
|
E-05: 1 E-05:
lcF 793.0 mHz Mean Pwr + 20.00 dB lcF 793.0 mHz Mean Pwr + 20.00 dB.
Complementary Cumulative Distribution Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 106 | 0.4% | 0.01% Mean | Peak | crest | 10% | 10% | ©0a% | o0.01% |
Trace 1 [ 20.19 dgm | 27.16 dem 6.97 6B 21308 5.04 dB 6.00 dB 6.78 0B Trace 1 [ 18.14 dem | 26.33 dBm &.10 6B 2.16 d8 519 d8 6.45 dB 7.57 d8
L EE
| BECERRE ™ CECERRR

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411111B

LTE Band 14 / 10MHz / QPSK

Middle Channel / Full RB

LTE Band 14 / 10MHz / 16QAM

Spectrum t“%"‘ Spectrum t“%"‘
Ref Level 30.00 dém  Offset 11,50 d& Ref Level 30.00 dém  Offset 11,50 d&
o att 30d8_AQT 2 ms @ RBW 10 MHz o att 30d8_AQT 2 ms @ RBW 10 MHz
@153 view (@153 view
BN ST
S e
a > a 5
B > ¥ fiten
A
00 00 -
X : N N
. | | ) § |
1E- * 1E- -
1 g i N
\ ™ L N
1€ : 1€
. | . \
CF 793.0 MHz Mean Pwr + 20.00 di CF 793.0 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distril Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0% | p.01%
Trace 1 | 22,16 dbm 27,40 dbm 5.24 dB 2.35 dB 3.97 dB 4.67 dB 5.04 dB Trace 1 | 2115 cbm  27.41 dbm 5.25 dB 3.01d8 4.72 dB 5.53 dB 5.03 dB
e — — —
JL J [ CEEEEEE ) JL )| W e
Spectrum t“%"‘ Spectrum t“%"‘
Ref Level 30.00 dém  Offset 11,50 d& Ref Level 30.00 dém  Offset 11,50 d&
o att 30d8_AQT 2 ms @ RBW 10 MHz o att 30d8_AQT 2 ms @ RBW 10 MHz
@153 view @153 view
e e
— e
o o T
H et e
BN
00 - 00
X X
< \ <
1EA 1E-L 2
5
\ 3 N
1E- . 1E- A
S L
{ \
Y \
1 v 1
1
CF 793.0 MHz Mean Pwr + 20.00 di CF 793.0 MHz Mean Pwr + 20.00 db
C y G Distril Function Samples: 130000 C y Ci Distril Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 20,13 cbm 27,23 dbm 7.10 dB 3.07 dB 5.04 dB ©.00 dB 6.52 dB Trace 1 | 1824 cbm 26,36 dbm 8.12 dB 3.13 d8 5.25 dB 5.43 dB 7.30 dB
e — — —
JL J [ [ CEECEREN ) JL )| | CECRRRE )

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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26dB Bandwidth

Mode LTE Band 14 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM

Middle CH - - - 5.00

4.86 9.81 9.84 - -

Mode LTE Band 14 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM |256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM

Middle CH - - - 4.89 4.98 9.91 | 10.00 - -

LTE Band 14

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Spectrum - Spectrum -
Ref Level 30.00 GBm  Offset 1150 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 11,50 dB & RBW 100 kHz
o att a0ds BWT 1ms @ VBW 300 kHz  Mode Sweep o att 30de SWT 1ms @ VBW 300 khz  Mode Sweep
SGL Count 100,100 SGL Count 100/100
@ 1Pk Max [@ 10k Max
mili] 16.97 dém| mili] 16.01 dBm|
2048 1 79396900 MHzZ| 046 794.57800 MHz
o o 26.00 dB o 26.00 dB
104 pepapnein S oy 5.005000000 MHz| 104 PO o ' I 4.865000000 MHz
- 7 Q factor ‘, 158.6 - Q factor 1 163.3
| \ /
0 dem: T L 0 dam | IL
Y ] :
-10 dBm ‘?r . -10 dBm f‘! ‘L
4 \ A "
NR VS N A
20 g8 e 20 dam) e -
iR JRRT M [Therrey YT T i T LA
-30 dem -30 dBm: -
-40 dBm -40 dBm
=50 dom -50 dém
-60 dBm -60 dBm:
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 783.980 MHz 16.97 dBm ndB down 5.005 MHz ML 1 754,578 MHz 16.01 dam ndB down 4.865 MHZ
T1 1 790.483 MHz -9.70 dBm nds 26.00 dB T1 1 790.502 MHz -10.82 dam nds 26.00 d&
T2 1 795,488 MHz -9.30 dBm  factor 158.5 T2 1 795,468 MHz -9.85 dBm  factor 163.3
L J L] L I we

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Spectrum - Spectrum -
Ref Level 30.00 B Offset 11.50 0B & RBW 300 kHz Ref Level 30.00 0Bm  OFfset 11.50 0B w RBW 300 khz
lo Att 30de SWT 1ms @ VBW 1MHz Mode Sweep le att 30dB SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100,100 SGL Count 100/100
@ 1Pk Max [@ 10k Max
CHEY 20.00 dbm CHEY 17.70 dbm
793.2600 MH 791.6210 MH
a it 26.00 d w T " 26.00 de
allnrdatamtlnf fomantigto A And BB g ) e g >0 I EYTL TR ) P PYUI, R LSV NUEL | A
0 / o B Y b ©.810000000 MHZ 10 d U pecah A ot A Sy E“ﬂ" b *“l’\"’“\‘ ©.850000000 MHZ
- [ Q factor 80.9 - T Q factor 80.4
/ ! il
0 dBm- —+ " 0 dem -+
J ‘ij ¥ |
-10dBm “ -10 dem
g :‘-,yﬁ'l-\" ""‘tb bl il oy [t 1‘I'lm« Al
i L Shmnas L ﬁ.ﬁ-?ﬁ'ﬁ' et AT A,
-30 dem -30 dBm: -
-40 dBm -40 dBm
50 dém -50 dbm
-60 dBm -60 dBm:
CF 793.0 MHz 1001 pts Span 20.0 MHz GF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 793.26 MHz 20.00 dBm N down 9.81 MHz En 1 701621 Mhz 17.79 dem N down 3.85 Mz
T 1 788,168 MHz -5.88 dam nds 26.00 d8 T1 1 78B.065 MHz -9.81 dam nds 26,00 d8
T2 1 797.375 MHz ~7.94 dam Q factor 80.9 T2 1 797.915 MHz -8.59 dam Q factor 80.4
L ] Gnnn we L

TEL : 886-3-327-3456

Page Number 1 A7-3 of 27
FAX : 886-3-328-4978




ssamoncas. FCC RADIO TEST REPORT Report No. : FG411111B

LTE Band 14
Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

trum = Spectrum 3
Ref Level 30.00 cbm  Offset 11,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att a0de SWT 1ms @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.49 dbm)| MI[1] 17.00 dBm
- 792.86000 MHz 2 ) 793.0790 MHz,
v ndg 26.00 dB| \ " J nde i 26.00 dB|
04 s A Al e A By i fn, 4.895000000 MHz, 04 b i bt A o hm‘wwmmﬁ\ 9.910000000 MHzZ]
f Q factor 1 162.0) T Q factor | 80.1
/
od 5 l} 0 “{L
-10 df '; i -10 o }
nf T, v|1
e 7 ‘ A KD
y L iy
M . A
o e St A A gt Lo AT
3D il =24
40 d -40d
50 df -50 di
60 df -60 o
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 792,86 MHz 14,43 dBm nd@ down 4,695 MHz ML T 793.679 MHz 17.00 dBm nd@ down 3.91 MHz
T fy 790.562 MHz -10.74 dam nds 26.00 dB TL L 7BE.0ZS MHZ -9.35 dam nds 26,00 d8
T2 1 795.458 MHz -11.34 dom q factor 162.0 T2 1 797.935 MHz -7.05 dBm q factor 80.1
L I ) - L I ) -

Middle Channel / 5MHz / 256QAM Middle Channel / 10MHz / 256QAM

sctrum 3 Spectrum 2
Ref Level 30.00 dém  Offset 11,50 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 11.97 dBm| ™Il 14.99 dBm|
793.21000 MH?Z| 793.9600 MHz
= [ ndB 26.00 dB @ r ndB 26.00 dB
o Y 2&; —— 4.985000000 MHZ P T PO T P lew\mwmr.‘,\u\,‘ 10.010000000 MHz
i KAl AR M LAY L 1591 ’” 7 fact » 7.9
actor \ . i Q factor \
{
od ] L od ! :
J
| i
_tod o A 10 d LF | tn
w ¥ i
20 d - LM 20 df ,IﬂU f
a0 i = e y Jﬂf]h
| R i T vy
el ™ I Wiy A \ 4'311' e )
-50 d -50 di
60 d -60 db
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 783.21 MHz 11.97 dém ndB down 4.985 MHz ML 793.36 MHz 14.93 dBm ndB down 10,01 MHz
TL 1 790.542 MHz -14.21 dém ndé 26.00 dB TL 1 7EB.D45 MHz -12.07 dém ndé 26.00 d8
T2 1 795.527 MHz -13.93 dém Q factor 159.1 T2 1 798.055 MHz -10.40 dBm Q factor 75.3
(] [ ] [

J

L ) ]
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Occupied Bandwidth

Mode

LTE Band 14 : 99%0BW(MHz)

BW

1.4MHz 3MHz

5MHz 10MHz

15MHz

20MHz

Mod.

QPSK

16QAM | QPSK

16QAM

QPSK | 16QAM | QPSK | 16QAM

QPSK

16QAM

QPSK

16QAM

Middle CH

4.48 4.48 9.01 9.01

Mode

LTE Band 14 : 99%0BW(MHz)

BW

1.4MHz 3MHz

5MHz 10MHz

15MHz

20MHz

Mod.

64QAM

256QAM | 64QAM

256QAM

64QAM | 256QAM | 64QAM | 256QAM

64QAM

256QAM

64QAM

256QAM

Middle CH

4.49 4.47 8.97 9.01

LTE Band 14

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum - Spectrum -
Ref Level 30.00 GBm  Offset 1150 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 11,50 dB & RBW 100 kHz
}o Att 30d8 SWT 1ms @ VBW 300 kHz Mode Sweep po Att 30de SWT 1ms @ VBW 300 kHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 3Pk Max
mili] 16.94 dBm| mili] 15.88 dBm|
2048 . 79454800 MHzZ| 046 . 792.09100 MHz
OccBwy 4.4B5514486 MHz - i Oce B 4.485514486 MHz
" b A A g A et | AN ARZ o T L AT P P R e
e f T 1 I
. | / |
0 dBm - S 0 dém :
-10 dBm i \.‘\ -10 dBm i IW'\
w | ? \
20 gm—tom = e o 20 dam L i -
i ot I LT (3 LT ey
Y Ving gt Wehend g, |
-30 dBm ~30 dém
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result |
ML 1 754.548 MHz 16.34 dBm ML 1 752,091 MHz 15.88 dBm
T1 1 790.76224 MHz 10.93 dém oce Bw 4.485514486 MHz T1 1 790.76224 MHzZ 10.35 dBm oce Bw 4. 485514486 MHZ
T2 1 795.24775 MHz 10.70 dBm T2 1 795.24775 MHZ 9.62 dBm
Gnnn we

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum - Spectrum -
Ref Level 30.00 GBm  Offset 11,50 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11.50 db & RBW 300 khz
o att a0de SWT 1ms @ VBW 1MHz Mode Sweep e At ande  SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 3Pk Max
MiL1] 18.20 dBm) MiL1] 19.05 dBm)
" 1 793.1800 MHz N 1 791.9010 MHz
20 T T fs Y - 9.010989011 MHz ® 3 O By T 9.010989011 MHe|
Tt sttt ot R st e ET I O P DO L ——
10 d - 10 d -
) 1 / |
/
o dem: I L 0 dém r \
10 dem Lﬂ I - -10 dBm }‘A‘f W
ol b . L
ke st it L H e el i LA A
3 R [30A5P A 12417 TV
30 d8m -30 dem
-40 da3m -40 dam
-50 dém -50 déim
-60 dam -60 dam
CF 793.0 MHz 1001 pts Span 20.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value ¥-value |__Function Function Result |
ML T 793.16 MHz 16.20 dBm ML 1 791901 MHz 19.05 dam
T1 1 788.5045 MHz 12.59 dBm oce Bw 9.010989011 MHz T1 1 7BB.5245 MHz 11.80 dBm oce Bw 9.010989011 MHZ
T2 1 797.5155 MHz 11,44 dBm T2 1 797.5355 MHz 13.49 dBm
Gnnn we
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LTE Band 14

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

trum = Spectrum s
Ref Level 30.00 dém  Offset 11,50 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 13.52 dBm| ™Il 16.01 dBm)
20 791.88100 MH?Z| - 2 792.2010 MHz
[ Oce B i 4.495504496 MHz Y P O O = - 8071028971 MHz
10di R R L WO ERaT Y, SUTS Y. LV o PN E Y | N R Y P T T P TR
I \ / \
ad L od !
o \ ) W
iod ‘xj IW\J\ 04 4 il
o o ; i, T i
1 eV ) iy T At Tk T oy
o el el i, Y pulls \ Nl
-40 -40 df
-50 d -50 di
60 d -60 db
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 781.881 MHz 13.52 dém ML 1 752,201 MHz 16.81 dBm
T1 1 790.75225 MHz 8.19 dBm oce Bw 4.495504496 MHz T1 1 7BB.5245 MHz 10.34 dBm oce Bw 8.971028971 MHZ
T2 1 795.24775 MHz 9.87 dbm T2 1 7574955 MHz 10.17 dBm
L ) - L I ) -
sctrum 3 Spectrum 2
Ref Level 30.00 dém  Offset 11,50 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 12.66 dBm| ™Il 14.45 dBm)
0 793.90900 MHzZ| - 793.4000 MHz
10rc Bre 4.475524476 MHz ! Oce B 9.010989011 MHz
w0 . o (N 04 bk I T I T
FEas AT 7
¥ |
od f t 0d
f " ]
-10 df H& 10 o I‘
F | 1
a0 Hru \“ : @ WTL Sl }‘J
e 4 e ST LT RET. YT IFK«L
\ d . v
e ALY o LAﬂJ'Wr i " o Fefanth ol
50 df -50 di
60 d -60 db
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 783.908 MHz 12.66 dBm ML 793.4 MRz 14.45 dBm
T1 1 790.77223 MHz 6.37 dBm oce Bw 4. 475524476 MHz T1 1 7BB.5045 MHz 8.95 dBm oce Bw 9.010989011 MHZ
T2 1 795.24775 MHz 7.18 dém T2 1 757.5155 MHz 7.69 dbm
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Conducted Band Edge

LTE Band 14 / 5MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Spectrur ué,:' Spectrum
Ref Level 20.00 dBm  Offset 11.50 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11.50 dB Mode Auto FFT
SGL Count 100/100 SGL Count 100,100
@1 Avgpwr [@1 avgPwr
Limit ¢heck 5 Limit Gheck PAES
20 dbﬁ_{“‘.‘ BPURIOUS ) INE_ABS 20 th_llP SPURIOUS_LINE_ABS PAES
10 dBm 10 dBm Iﬂl
0de ‘ 0 dem J ‘
-10 dBm -10 dBm
SPURIOUS_LINE_ABS_ ] [ SFURIOUS_LINE_AB5_ | l
20 dem , L 20 dBm J
30 dem | \ -30 dBm ; ‘\
-4 dem JJ 40 dem
i oy [ P St A e et L L P KRR l ‘r~‘--r\ e W
60 dem - -60 dBm L
Start 758.0 MHz 6005 pts stop 806.0 MHz | |[[Start 758.0 MAz 5005 pts Stop 806.0 MHZ
Spurlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | Alimit
50000 WHZ |79 LU0 MHZ 100.000 khz 7589,12637 MHz ~45.67 dim -33.67 dB 758.000 MHz | 769.000 MHz 100.000 Kz 758,08242 MRz -46.80 dBm -33.80 db
769,000 MHz 775,000 MHz 6,250 kHz 773,47226 MHz -59.46 dém -24.46 de 769.000 MHz 775,000 MHz 6.250 kHz 772,08991 MHz -59.58 dBm -24.58 dB
775.000 Mtz 786,000 MHz 100.000 kHz 787,89351 MHz -17.28 dém 775.000 MHz 788.000 MHz 100.000 kHz 77505844 MHz -46.63 dBm -33.63 dB
798.000 Mz 799.000 MHz 100,000 kHz 788,35714 MHz 21.93 dém 788.000 MHz 799.000 MHz 100,000 kHz 797.67582 MHz 21.36 dBm -8.64 dB
239000 iz 506,000 MHz 5.250 kHz 799.75874 MHz -59.69 dim 799.000 MHz 806,000 MHz 6.250 kHz 79907343 MHz -58.31 dBm -23.31 dB
Y
| I [ w

Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum (EI

Spectrur

Ref Level 20.00 dBm  Offset 11.50 dB Mode Auto FFT Ref Level 30,00 dém Offset 11.50 db Mode Auto FFT

SGL Count 100/100 SGL Count 100/100
@1 Avgpwr [@1 avgPwr

Limit heck PARS Limit Gheck PABS

20 dblfe —$PURIOUS LINE ABS 1 20 chifle_$PURIOUS LINE_ABS PASS

10 dBm 10 dBm

o de Wi 0 dem w]t
-10 dBm -10 dBm ‘
SPURIOUS_LINE_ABS_ \ [ SPURIOUS_LINE_ABS_ ( |

-20 dBm 20 dem T
p/ \M\ J L
-30 dBm -30 dem

-40 dBm ’,/x ’“'IL -40 dBm jW/,

[
o} oo e o \j B e - e SRy Nl '\"m
.60 dBm -60 dBm. I . ‘
Start 758.0 MHz 6005 pts Stop 806.0 MHz | |[Start 758.0 MHz 5005 pts Stop 806.0 MHZ
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | __powerabs | i
758.000 MHz 769,000 MHz 100.000 kHz 758,55495 MHz -47.03 dBm -34.03 dB 758.000 MHz 769.000 MHz 100.000 kHz 758.01648 MHz -46.90 dBm -33.90 dB
769.000 MHz 775,000 MHz 6.250 kHz 77144228 MHz -59.42 dBm -24.42 dB 769.000 MHz 775.000 MHz 6.250 kHz 770,20779 MHz -59.88 dBm -24.38 dB
775.000 MHz 786.000 MHz 100.000 kHz 78799351 MHz -23.48 dBm -10.48 d& 775.000 MHz 788.000 MHz 100.000 kHz 787.73377 MHz -40.89 dBm -27.89 dB
788.000 MHz 799.000 MHz 100.000 kHz 791,15934 MHz 7.59 dem -22.41 dB 788.000 MHz 799.000 MHz 100.000 kHz 794,65385 MHz 7.71 dBm -22.29 dB
799.000 MHz 306,000 MHz 6,250 kHz 799,04545 MHz -56.31 dBm -21.31 dB 799,000 MHz 806.000 MHz 6.250 kH2 790.05245 MHz Ta1.22 dBm Z6.22 dB
]—, T ' "[ X
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